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Los Angles Abrasion (AASHTO T96)
2023/M/2002-01 4, » i

Client Name:  (As% i) SYAIL Sas ) 4 g dioe 468 Test Date:  01/01/2023
Project Name: g wdpae g peadl s g SN s Specimen type:  <Aisd
(Subgrade)

LIS gl dulginn i3 (333 ot B (0 B3 gl L S5 e Jgmaldl o3 20 iy ol B s 000 SR
A B

n Test Class C D
Abrasive Charge (No. of Spheres) 12 11 8 6
Sieves
Passing Retained Sample Mass
mm (alt.) mm (alt.) 9
37.5 (11/2in.) 250 (1in.) 1250
250 (1in) 19.0 (3/4in.) 1250
19.0 (3/4in.) 125 (1/2in.) 1250 2500
125 (1/2in.) 9.50 (3/8in.) 1250 2500
9.50 (3/8in.) 6.35 (1/4in.) 2500
6.35 (1/4in.) 4.75 (No.4) 2500
475 (No.4) 236 (No.8) g 5000
Total 5000 5000 5000 5000
Total Class (A)
Mass of Sample before Test g = 5000
Mass of Sample retained on 1.70mm(No.12) g = 3698
Los Angles Wear = ((5000-Mass Ret.) /5000)X100 % = 26.04
Tested By Approved
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DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER
CAIRO UNIVERSITY

|

Plate Load Test Results

a— Report No. 2023/M/2005-026
X\od |

A atil) & gy g ol jlodilial S ya
—>$ gisil) il g
Byt L2} dorala

"~ CLIENT: Y gliall yan Ml a8 (gt 48y Date : 6/7/2023
PROJECT: A5 ol - Cpadell - g gl Al g Sl JLEE) Test Place.: Sub-ballast
St, 433+225 : 433+250
Test No. 1 Test No. 2
Pressure
Gauge | 2t | stress | Dial 1| Dial 2 | sett. 1] sett. 2| A¥S" | Dial 1 | Dial 2 | sett. 1| sett. 2| 4%
. Load Sett. Sett.
Reading
kglcm® | ton |kglem’| mm mm | mm | mm | mm | mm | mm | mm [ mm | mm
0 0 0 10.7 | 10.07] 0 0 0 10 | 9.35 0 0 | 0.7
20.000 | 1.186 | 0.420 [10.530] 9.940 [ 0.170 [ 0.130 [ 0.150 J 9.840 | 9.260 | 0.860 | 0.810 | 0.835
40.000 | 2.346 | 0.830 J10.600( 9.860 | 0.100 | 0.210 | 0.155 | 9.710 | 9.190 | 0.990 | 0.880 | 0.935
60.000 | 3.532 | 1.250 f10.460] 9.770 | 0.240 | 0.300 | 0.270 J 9.600 | 9.110 | 1.100 | 0.960 | 1.030
80.000 | 4.719 | 1.670 [10.350] 9.670 | 0.350 | 0.400 | 0.375 | 9.450 | 9.040 | 1.250 | 1.030 | 1.140
100.000 | 5.878 | 2.080 f10.220| 9.600 | 0.480 | 0.470 [ 0.475 ] 9.370 | 8.950 | 1.330 | 1.120 | 1.225
Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
i > .
0.2 - | : |‘“-
~ ,'
£ 04 : \ - |
S os L e |
s m |
= 1 !
®
) |
1.2 i u
Ev1 1870 Kglem®
Ev2 1852 Kglcm®
Ev2/Evl  0.990
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-027
CLIENT: Y gliall pan ) 8 gtin L5l Date : 6/7/2023
PROJECT: A g8 - Gpalell - oy padl | il pgSl) LAY Test Place.: Sub-ballast
St. 433+250 : 433+275
- Test No. 1 Test No. 2
Pressure
Gauge | A% | stress | Dial 1 | Dial 2 | Sett. 1|Sett. 2| 2¥9" | Dial 1| Dial 2 | Sett. 1| Sett. 2 Avg,
: Load Sett. Sett.
Reading
kgicm® | ton |kglem’| mm | mm | mm | mm | mm | mm | mm | mm [ mm [ mm
0 0 0 9 8.33 0 0 0 8 7.34 0 0 | 0.995
20000 | 1.186 | 0.420 | 8.760 | 8.240 | 0.240 | 0.090 | 0.165 | 7.780 | 7.250 | 1.220 | 1.080 [ 1.150
40000 | 2346 | 0.830 | 8.610] 8.150 | 0.390 | 0.180 | 0.285 } 7.650 | 7.160 | 1.350 | 1.170 | 1.260
60000 | 35232 | 1.250 | 8.500 [ 8.080 | 0.500 | 0.250 | 0.375 | 7.550 | 7.080 | 1.450 | 1.250 | 1.350
80.000 | 4.719 | 1.670 | 8.380 | 8.010 | 0.620 | 0.320 | 0.470 | 7.430 | 6.970 | 1.570 | 1.360 | 1.465
100000 | 5.878 | 2.080 | 8.260 | 7.930 | 0.740 | 0.400 | 0.570 | 7.310 | 6.900 | 1.690 | 1.430 | 1.560
Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0 T i
0.2 ] |
| - !
- 0.4 — | If
§ o6 B |
= |
® 0.8 i
Q | |
g 1 1 - | T
(0 el | ][ - |
g 1A e |
B 1l e -t %\L\ f
1.6 | g | ‘ i .
Ev1 1955 Kglem®
Ev2 1821 Kglem®
Ev2/Ev1  0.932
Tested By Approved
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Plate L.oad Test Results
Report No. 2023/M/2005-028

CLIENT: Y glhall an M) i g A5 Date : 6/7/2023
PROJECT: A g - cppalal] - oy peal] | iy g Sl) L) Test Place.: Sub-ballast

St. 433+275 : 433+300

Test No. 1 Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Diat 2 | sett. 1]sett. 2| 2¥9" | Dial 1 | Dial 2 | Sett. 1| Sett. 2 A
- Load Sett. Sett.
Reading
kg/em” | ton |kglem*] mm [ mm | mm | mm | mm | mm | mm | mm [ mm | mm
0 0 0 10 9.45 0 0 0 9.9 9.4 0 0 0.075

20,000 | 1.186 | 0.420 J 9.830 ] 9.380 [ 0.170 [ 0.070 [ 0.120 9.730 [ 9.310 | 0.270 [ 0.140 [ 0.205
40.000 | 2.346 | 0.830 J 9.740 | 9.300 | 0.260 | 0.150 | 0.205 } 9.600 | 9.230 | 0.400 | 0.220 | 0.310
60.000 | 3.532 | 1.250 | 9.630 | 9.220 | 0.370 | 0.230 | 0.300 J 9.480 | 9.140 | 0.520 | 0.310 | 0.415
80.000 | 4.719 | 1.670 § 9.500 | 9.150 | 0.500 | 0.300 | 0.400 J 9.350 | 9.050 | 0.650 | 0.400 | 0.525
( 100.000 | 5.878 | 2.080 § 9.390 | 9.070 | 0.610 | 0.380 | 0.495 J 9.240 | 8.970 | 0.760 | 0.480 | 0.620

Plate Bearing Test
Pressure (kg/crm?)
(3.1 1 10
0 ‘ l
0.1 +— T =] -
""\ { | |
E 0.2 = — = = !
= 03 |
3
2 04
D
g 05
@
0.6 !
Ev1 1942 Kglem®
Ev2 1758 Kglem®
Ev2/Ev1 0.905

Tested By
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Plate Load Test Results
Report No. 2023/M/2005-029
CLIENT: Y gliall yaa ) 48 15 dps 48 Date :  6/7/2023
PROJECT: A8 4d - Cpalel) - g pall il pg ) Ladl) Test Place.: Sub-ballast

St. 4334300 : 433+325

Test No. 1 - Test No. 2
Pressure
Gauge | 2 | stress | Dial 1 | Dial 2 | Sett. 1| sett. 2| 29" | Dial 1| Dial 2 | Sett. 1| Sett. 2 AV
; Load Sett. Sett.
Reading
kgicm” | ton |kglem’] mm [ mm | mm [ mm | mm | mm | mm | mm | mm | mm
0 0 0 10.6 9.97 0 0 0 10 9.47 0 0 0.55

20.000 [ 1.186 | 0.420 §10.430] 9.880 | 0.170 | 0.090 0.130 [ 9.840 [ 9.380 [ 0.760 | 0.590 | 0.675
40.000 | 2.346 | 0.830 §10.310( 9.800 | 0.290 | 0.170 | 0.230 § 9.710 | 9.300 | 0.890 | 0.670 | 0.780
60.000 | 3.532 | 1.250 ] 10.200{ 9.730 | 0.400 | 0.240 | 0.320 ] 9.600 | 9.240 | 1.000 | 0.730 | 0.865
80.000 | 4.719 | 1.670 §10.060[ 9.650 | 0.540 | 0.320 | 0.430 J 9.460 | 9.170 | 1.140 | 0.800 | 0.970
100.000 | 5.878 | 2.080 | 9.940 | 9.560 | 0.660 | 0.410 ] 0.535 ] 9.370 | 9.090 | 1.230 | 0.880 | 1.055

Plate Bearing Test

Pressure (kg/cm?)
0.1 1

0

02 | | o ! |

i ! ;
g 04 i |
~ | \
] [ \d ’
S 06 ; = | ——— -
5 08 | - 1 T~ — - ImEE
T
0 1 | I \\ﬁi N
| \ﬂ
B S s . - _ o
Ev1 1860 Kg?n_F
Ev2 1964 Kglem®
Ev2/Ev1 1.056
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-030

CLIENT: Y gliall e ) 6 (5ot 48 il Date : 6/7/2023
PROJECT: AS g - Cpuaded) - g pud) il pgSl) sl Test Place.: Sub-ballast
St. 433+325 : 433+350
Test No. 1 Test No. 2
Pressure
Gauge | A" | stress | Dial 1| Dial 2 | Sett. 1 Sett. 2 Avg. | hioi1 | Dial 2 | sett. 1] sett. 2| AV
: Load Sett. Sett.
Reading
kglcm? | ton |kg/em“l mm | mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 ] 7.4 0 0 0 7 | 6.47 0 0 | 0.965
20,000 | 1.186 | 0.420 [ 7.810 | 7.330 | 0.190 [ 0.070 [ 0.130 | 6.850 [ 6.380 | 1.150 [ 1.020 | 1.085
240000 | 2346 | 0.830 § 7.700 | 7.260 | 0.300 | 0.140 | 0.220 | 6.710 | 6.290 | 1.290 | 1.110 | 1.200
60.000 | 3532 | 1.250 | 7.590 | 7.190 | 0.410 | 0.210 | 0.310 | 6.580 | 6.210 [ 1.420 | 1.190 | 1.305
80.000 | 4719 | 1.670 | 7.480 | 7.110 [ 0.520 | 0.290 | 0.405 | 6.490 | 6.140 | 1.510 [ 1.260 | 1.385
100.000 | 5.878 | 2.080 | 7.370 | 7.030 | 0.630 | 0.370 | 0.500 | 6.380 | 6.070 | 1.620 | 1.330 | 1.475
Plate Bearing Test
Pressure (kg/cr?)
0.1 1 10
0 i
~— i
0.2 - “..;_;\ .
- 0.4 an .
E '\\. |
£ 06 R Ll
E 08 4— i ’[— '. |
Y ;'
3 12 : - |
h ' Ir |
1.4 - |
Ev1 2020 Kglem?®
Ev2 1981 Kglem®
Ev2/Ev1 0.981
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-031
CLIENT: Y gliall aa ) 48 g s 48 5 Date : 6/7/2023
PROJECT: L ph - Cpalell - oy pid) il g Sl LB Test Place.: Sub-ballast
St. 433+350 : 433+375
Test No. 1 Test No. 2
Pressure
Gauge | °" | stress | Dial 1| Dial 2 | Sett. 1| Sett. 2 AVG- | biai 1 | Dial 2 | Sett. 1| sett. 2| AV
Load Sett. Sett.
Reading
kglem” | ton |kaglem®| mm [ mm [ mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 9 | 848 | 0 0 0 8 7.49 0 0 | 0.995

20.000 | 1.186 | 0.420 [ 8.830 [ 8.400 ] 0.170 | 0.080 | 0.125 | 7.840 | 7.400 [ 1.160 | 1.080 | 1.120
40.000 | 2.346 | 0.830 | 8.710 | 8.330 | 0.290 | 0.150 | 0.220 § 7.720 | 7.330 | 1.280 | 1.150 | 1.215
60.000 | 3.532 | 1.250 | 8.540 | 8.250 | 0.460 | 0.230 | 0.345 } 7.550 | 7.250 [ 1.450 | 1.230 | 1.340
80.000 | 4.719 | 1.670 | 8.420 | 8.180 | 0.580 | 0.300 | 0.440 | 7.430 | 7.190 [ 1.570 | 1.290 | 1.430
100.000 | 5.878 | 2.080 | 8.290 | 8.110 | 0.710 [ 0.370 | 0.540 | 7.300 | 7.100 | 1.700 | 1.380 | 1.540

Plate Bearing Test
Pressure (kg/crm?)
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Plate Load Test Results
Report No. 2023/M/2005-032

CLIENT: Y gliall Gpas ) 18 gt 45 4k Date : 6/7/2023
PROJECT: A5 48 - Calell - gl il jg I LA Test Place.: Sub-ballast
St. 433+375 : 433+400
Test No. 1 _Est No. 2 _
Pressure
Gauge | A°" | stress | Dial 1 | Dial 2 | Sett. 1| Sett. 2 Avg. | niot1 | Dial 2 | sett. 1] sett. 2| AV
- Load Sett. Sett.
Reading
kglem” | ton | kglem”] mm mm | mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 10 | 9.53 0 0 0 10 | 9.33 0 0 0.1
50000 | 1186 | 0.420 | 9.850 | 9.450 | 0.150 | 0.080 | 0.115 ] 9.750 | 9.250 [ 0.250 [ 0.280 | 0.265
40.000 | 2346 | 0830 | 9730 | 9.350 | 0.270 | 0.180 | 0.225 | 9.600 | 9.170 | 0.400 [ 0.360 [ 0.380
50.000 | 3.532 | 1.250 | 9.610 | 9.260 | 0.390 | 0.270 [ 0.330 ] 9.490 | 9.010 [ 0.510 | 0.520 [ 0.515
80.000 | 4.719 | 1.670 1 9.520 | 9.150 | 0.480 | 0.380 | 0.430 ] 9.340 | 8.940 | 0.660 | 0.590 | 0.625
100,000 | 5.878 | 2.080 § 9.390 | 9.090 | 0.610 | 0.440 | 0.525 | 9.160 | 8.910 [ 0.840 | 0.620 | 0.730
Plate Bearing Test
Pressure (kg/cm?)
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Plate Load Test Results
Report No. 2023/M/2005-021

CLIENT: SY gliall an 36 (o pes A8 il Date :  6/7/2023
PROJECT: Asgd - Cpalel) - s puadl il g Sl L) Test Place.: Sub-ballast

St. 433+100 : 433+125

Test No. 1 Test No. 2 _
Pressure
Gauge | At | stress | Dial 1| Dial 2 | Sett. 1| Sett. 2| 29 | Dial 1 | Diat 2 | Sett. 1| Sett. 2 Avg.
Reading Load Sett. Sett.

kglem? | ton |kglem’| mm [ mm | mm | mm [ mm | mm | mm [ mm [ mm | mm

0 0 0 10 | 935 [ 0 0 0 8 | 744 0 0 [ 1.955]
20.000 | 1.186 | 0.420 | 9.800 | 9.26C 0.200 | 0.090 ] 0.145 [ 7.780 | 7.5340 | 2.220 | 2.010 | 2.115
40.000 | 2246 | 0.830 | 9.650 | 9.20C | 0.350 | 0.150 | 0.250 § 7.660 | 7.250 | 2.340 | 2.100 | 2.220
60.000 | 3532 1.250 § 9.530 | 9.12C | 0.470 | 0.230 | 0.350 ] 7.570 | 7.150 | 2.430 | 2.200 | 2.315
80.000 | 4.719 | 1670 | 9.420 | 9.01C | 0.580 | 0.340 | 0.460 | 7.650 | 7.030 | 2.350 | 2.320 | 2.335
100.000 | 5.878 | 2.080 | 9.300 | 8.93C 0:‘_@ 0.420 | 0.560 | 7.480 | 6.950 | 2.520 | 2.400 | 2.460

Plate Bearing Test
Pressure (kg/cm?)
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Plate Load Test Results
Report No. 2023/M/2005-022
CLIENT: Y gliall el 18 (oses S0 Date : 6/7/2023
PROJECT: LS gh - padel) - il il g Sl L)) Test Place.: Sub-ballast

St. 433+125 : 433+150

Test No. 1 Test No. 2
Pressure
Gauge | 2t | stress | Dial 1 | Dial 2 | sett. 1] sett. 2| 2% | Dial 1 | Dial 2 | Sett. 1| Sett. 2 Avg.
. Load Sett. Sett.
Reading
kglem® | ton |kglem* ] mm | mm | mm | mm | mm | mm [ mm [ mm | mm | mm

0 0 0 10 9.42 0 0 0 9 | 839 0 0 1.015
20.000 | 1.186 | 0.420 | 9.780 | 9.330 | 0.220 | 0.090 | 0.155 8.860 | 8.300 | 1.140 ] 1.120 [ 1.130
40.000 | 2.346 | 0.830 | 9.650 | 9.250 | 0.350 | 0.170 | 0.260 | 8.770 | 8.220 | 1.230 | 1.200 | 1.215
60.000 | 3.532 | 1.250 | 9.540 | 9.170 | 0.460 | 0.250 | 0.355 ] 8.650 | 8.140 | 1.350 | 1.280 | 1.315
80.000 | 4.719 | 1.670 | 9.430 | 9.11C | 0.570 | 0.310 | 0.440 | 8.540 | 8.060 | 1.460 | 1.369 | 1.410
100.000 | 5.878 | 2.080 | 9.340 | 9.030 | 0.660 | 0.390 | 0.525 | 8.420 | 7.980 | 1.580 | 1.440 | 1.510

Plate Bearing Test
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Plate Load Test Results
Report No. 2023/M/2005-023

CLIENT: Y gliall fpan 18 (potiow S i Date @ 6/7/2023
PROJECT: A g8 - Cpralel) - g pul) ils g S el Test Place.: Sub-ballast
St. 433+150 : 4334175

Test No. 1 Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Dial 2| sett. 1|sett. 2| AY% | Diat 1| Dial 2 | sett. 1| sett. 2| &0%:
Reading | =" Sett. Sett.

kg/em” | ton |[kalem* | mm [ mm [ mm | mm | mm | mm [ mm [ mm [ mm | mm
0 0 0 10 9.39 0 0 0 7.44 | 6.83 0 0 2.56
20000 | 1186 0.420 J9.810]9.31C | 0.190 | 0.080 | 0.135 | 7.300 | 6.730 | 2.700 | 2.660 | 2.680
40.000 | 2346 | 0.830 | 9.700 | 9.23C | 0.300 | 0.160 | 0.230 | 7.150 | 6.650 | 2.850 | 2.740 | 2.795
60.000 | 3532 | 1.250 | 9.580 | 9.14C | 0.420 | 0.250 | 0.335 | 6.980 | 6.600 | 3.020 | 2.790 | 2.805
80.000 | 4719 | 1670 | 9.460 | 9.09C | 0.540 | 0.300 | 0.420 | 6.860 | 6.530 | 3.140 | 2.860 | 3.000
100.000 | 5.878 | 2.080 | 9.340 | 9.01¢ | 0.660 | 0.380 | 0.520 | 6.740 | 6.460 | 3.260 | 2.930 | 3.095

Plate Bearing Test
Pressure (kg/cn?)
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Plate Load Test Results
Report No. 2023/M/2005-024
CLIENT: Y gliall (an I 8 (5 tien AS il Date : 6/7/2023
PROJECT: A gd - Cpalel) - ot posd] il jgSl) D) Test Place.: Sub-ballast

St. 433+175 : 433+200

Test No. 1 Test No. 2
Pressure
Gauge | 2t | stress | Dial 1| Dial 2 | Sett. 1|sett. 2| 29 | Dial 1 | Dial 2 | Sett. 1| Sett. 2 Avg.
: Load Sett. Sett.
Reading
kglem® | ton |[kg/em*] mm | mm | mm | mm | mm | mm [ mm | mm | mm | mm
0 0 0 10 9.46 0 0 0 9.6 9.13 0 0 0.365

20.000 | 1.186 | 0.420 [ 9.830 [ 9.380 [ 0.170 | 0.080 | 0.125 | 9.430 | 9.040 | 0.570 | 0.420 | 0.495
40.000 | 2.346 | 0.830 | 9.700 | 9.300 | 0.300 | 0.160 | 0.230 § 9.320 | 8.950 | 0.680 | 0.510 | 0.595
60.000 | 3.532 | 1.250 | 9.540 | 9.220 | 0.460 | 0.240 | 0.350 } 9.220 | 8.860 | 0.780 | 0.600 | 0.690
80.000 | 4.719 | 1.670 | 9.460 | 9.150 | 0.540 | 0.310 | 0.425 | 9.090 | 8.800 | 0.910 | 0.660 | 0.785
100,000 | 5.878 | 2.080 | 9.350 | 9.080 | 0.650 | 0.380 | 0.515 | 9.010 | 8.730 0.990 | 0.730 | 0.860

Plate Bearing Test
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Plate Load Test Results
Report No. 2023/M/2005-025

CLIENT: &Y gldall pan I i (5 e 4G il Date : 6/7/2023
PROJECT: AS g Cpalell - g pedl) | il g Sl) llad) Test Place.: Sub-ballast
St. 433+200 : 433+225

Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AY% | Dial 1 | Dial 2| Sett. 1| sett. 2| 2v3:
: Load Sett. Sett.
Reading
kgicm® | ton |kglem{ mm | mm [ mm | mm | mm | mm | mm [ mm | mm | mm
0 0 0 10.4 9.8 0 0 0 9.7 9.04 0 0 0.73

20.000 | 1.186 | 0.420 [10.180] 9.710 [ 0.220 [ 0.090 | 0.155 | 9.480 | 8.950 | 0.920 | 0.850 | 0.885
40.000 | 2.346 | 0.830 [10.050] 9.630 | 0.350 | 0.170 | 0.260 } 9.350 | 8.850 | 1.050 | 0.950 | 1.000
60.000 | 3.532 | 1.250 | 9.900 | 9.540 | 0.500 | 0.260 | 0.380 | 9.240 | 8.760 | 1.160 | 1.040 | 1.100
80.000 | 4.719 | 1.670 | 9.860 | 9.450 | 0.540 | 0.350 | 0.445 | 9.070 | 8.700 | 1.330 | 1.100 | 1.215
100.000 | 5.878 | 2.080 | 9.750 [ 9.380 [ 0.650 | 0.420 | 0.535 ] 8.920 | 8.630 [ 1.480 | 1.170 | 1.325

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0 1
02 4— — R
= T
E 04 | \‘\,\ o
- 08 +— L . S S . Y, |
3
g 0.8 == =) S
3 |
¥ T
0
1.2
1.4 +—
Ev1 1999 Kglcm®
Ev2 1723 Kglem®
Ev2/Evi  0.862

Tested By Approved




DEVELOPMENT RESEARCH
AND TECHNOLOGICAL
PLANNING CENTER
CAIRO UNIVERSITY

Agalil) & gay g Gl il 3-8 sa
PP P\ | 5 —EA
3 —aldll A_aala

Plate Load Test Results
Report No. 2023/M/2005-033

CLIENT: Y plhall e ) 4 (g ee Ay Date :  6/7/2023
PROJECT: A5 98 - Cpalel) - ot sl | s g Sl L)) Test Place.: Sub-ballast
St. 433+400 : 433+425

- Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1| Dial 2 | sett. 1| sett. 2| A¥¢: | Dial 1 | Dial2 | sett. 1] sett. 2| 57
Reading ki Sett. Sett.

kglcm® | ton |kglem’]l mm | mm | mm | mm [ mm | mm | mm | mm | mm | mm
0 0 0 10 9.54 0 0 0 10 9.42 0 0 0.06
20.000 | 1.186 | 0.420 § 9.910 | 9.450 | 0.090 | 0.090 | 0.090 § 9.800 | 9.330 0.200 | 0.210 | 0.205
40.000 | 2.346 | 0.830 | 9.800 | 9.350 | 0.200 | 0.190 | 0.195 | 9.650 [ 9.250 0.350 | 0.290 | 0.320
60.000 | 3532 | 1.250 § 9.630 | 9.270 | 0.370 | 0.270 | 0.320 § 9.530 | 9.180 | 0.470 0.360 | 0.415
80.000 | 4.719 | 1.670 | 9.500 | 9.200 | 0.500 | 0.340 | 0.420 § 9.410 | 8.100 | 0.590 0.440 | 0.515
100.000 | 5.878 | 2.080 [ 9.350 | 9.130 | 0.650 | 0.410 | 0.530 § 9.280 | 9.010 0.720 | 0.530 | 0.625

Plate Bearing Test
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Plate Load Test Results
Report No. 2023/M/2005-034

CLIENT: ¥ pliall as ) 4& o 48 Date :  6/7/2023
PROJECT: A Cpaled) - g el il g Sl LBEN) Test Place.: Sub-ballast
St. 433+425 : 433+450

Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1| Dial 2 [ sett. 1) sett. 2| A& | Dial 1 | Dial 2 | sett. 1| sett. 2| Y%
Reading Load Sett. Sett.

kglem’ | ton |kglem’] mm | mm | mm | mm | mm | mm [ mm | mm | mm [ mm
0 0 0 10 9.46 0 0 0 8 7.35 0 0 2.055
20.000 | 1.186 | 0.420 [ 9.860 [ 9.380 | 0.140 | 0.080 [ 0.110 ] 7.840 | 7.260 | 2.160 | 2.200 | 2.180
40000 | 2.346 | 0.830 | 9.740 | 9.300 | 0.260 | 0.160 | 0.210 | 7.750 | 7.200 | 2.250 | 2.260 | 2.255
60.000 | 3532 | 1250 | 9650 | 9.230 | 0.350 | 0.230 | 0.290 § 7.620 | 7.140 | 2.380 | 2.320 [ 2.350
80000 | 4719 | 1670 | 9540 | 9.150 | 0.460 | 0.310 | 0.385 | 7.500 | 7.080 | 2.500 | 2.380 [ 2.440
100.000 | 5.878 | 2.080 | 9.420 | 9.080 [ 0.580 | 0.380 | 0.480 | 7.410 [ 7.020 | 2.590 | 2.440 | 2.515

Plate Bearing Test
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Plate LLoad Test Results
Report No. 2023/M/2005-035

CLIENT: EY gliall Gan il 18 (o ias LSl Date : 6/7/2023
PROJECT: A8 gh - Cpaled) - oy pual] il g S LAY Test Place.: Sub-ballast

St. 433+450 : 433+475

Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1 | Dial 2 | sett. 1] sett. 2| 29" | Dial 1 | Dial 2 | sett. 1) sett. 2| £V
. Load Sett. Sett.
Reading
kgicm’ | ton |kglem®| mm | mm | mm | mm | mm | mm [ mm | mm | mm | mm
0 0 0 10 9.36 0 0 0 9.9 9.39 0 0 0.035

20.000 | 1.186 | 0.420 [ 9.850 [ 9.300 ] 0.150 | 0.060 | 0.105 § 9.760 | 9.300 | 0.240 | 0.060 | 0.150

40.000 | 2.346 | 0.830 | 9.740 | 9.220 | 0.260 | 0.140 | 0.200 § 9.640 | 8.210 | 0.360 | 0.150 | 0.255
60.000 | 3532 | 1.250 | 9.630 | 9.170 | 0.370 | 0.190 | 0.280 § 9.520 | 8.120 | 0.480 | 0.240 | 0.360
80,000 | 4.719 | 1.670 || 9.540 | 9.080 | 0.460 | 0.280 | 0.370 § 9.440 | 9.040 | 0.560 | 0.320 | 0.440
700.000 | 5.878 | 2.080 | 9.430 | 9.020 | 0.570 | 0.340 | 0.455 | 9.360 [ 8.970 | 0.640 | 0.390 | 0.515

Plate Bearing Test
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Plate Load Test Results
Report No. 2023/M/2005-036
CLIENT: Y gliad! (pan ] 8 (o biw S pud Date : 872023
PROJECT: As5é - Cpalel) - g ] il g <)) i) Test Place.: Sub-ballast

St. 433+475 : 433+500

Test No. 1 Test No. 2
Pressure
Gauge | At | Stress | Dial 1 | Dial 2| Sett. 1| sett. 2| Y8 | Diat 1 | Dial 2 | sett. 1| sett. 2| 473
Load Sett. Sett.
Reading
kglem® | ton |kglem’] mm | mm | mm | mm | mm | mm | mm [ mm | mm | mm
0 0 0 10 9.53 0 0 0 10 9.42 0 0 0.055

20.000 | 1.186 | 0.420 J 9.900 [ 9.450 | 0.100 | 0.080 | 0.090 | 9.800 | 9.320 | 0.200 | 0.210 | 0.205
40.000 | 2.346 | 0.830 | 9.800 | 9.360 | 0.200 | 0.170 | 0.185 | 9.650 | 9.240 | 0.350 | 9.290 | 0.320
60.000 | 3.532 | 1.250 J| 9.630 | 9.270 | 0.370 | 0.260 | 0.315 ] 9.530 | 9.170 | 0.470 | 0.360 | 0.415
80.000 | 4.719 | 1.670 | 9.500 | 9.200 | 0.500 | 0.330 | 0.415 | 9.410 | 9.080 | 0.590 | 0.450 | 0.520
100.000 | 5.878 | 2.080 | 9.340 | 9.140 | 0.660 | 0.390 | 0.525 ] 9.290 | 9.020 [ 0.710 | 9.510 | 0.610

Plate Bearing Test
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Plate Load Test Results
Report No. 2023/M/2005-037
CLIENT: Y glall yan ) L8 (gdins A5 Date : 8/7/2023
PROJECT: ASgh - Cpaded] - py peal] i g )] LR Test Place.: Sub-ballast

St. 433+500 : 433+525

Test No. 1 Test No. 2
Pressure
Gauge | 2% | stress | Dial 1| Dial 2 | Sett. 1| sett. 2| 29 | Dial 1 | Dial 2 | Sett. 1| Sett. 2 Avg:
3 Load Sett. Sett.
Reading
kglem® | ton |[kglem*] mm | mm | mm [ mm | mm | mm [ mm | mm | mm | mm
0 0 0 10 9.5 0 0 0 8 7.46 0 0 2.02_

20.000 | 1.186 | 0.420 [ 9.820 | 9.400 ] 0.180 | 0.100 | 0.140 | 7.870 | 7.370 | 2.130 | 2.130 | 2.130
40.000 | 2.346 | 0.830 J 9.700 | 9.310 | 0.300 | 0.190 | 0.245 ] 7.750 | 7.300 | 2.250 | 2.200 | 2.225
60.000 | 3.532 | 1.250 § 9.590 | 9.220 | 0.410 | 0.280 | 0.345 | 7.630 | 7.240 | 2.370 | 2.260 | 2.315
80.000 | 4.719 | 1.670 | 9.480 ] 9.330 | 0.520 | 0.170 | 0.345 § 7.540 | 7.160 | 2.460 | 2.340 | 2400
100.000 | 5.878 | 2.080 J 9.360 | 9.250 | 0.640 | 0.250 | 0.445 | 7.450 | 7.090 | 2.550 | 2.410 2.480

Plate Bearing Test
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Plate Load Test Results
Report No. 2023/M/2005-038
CLIENT: Y gliall e ) 18 (s S Date :  8/7/2023
PROJECT: ASgd - Cpadel) - s puad) b g <Y JLED)) Test Place.: Sub-ballast

St. 433+525 : 433+550

Test No. 1 Test No. 2
Pressure
Gauge | " | stress | Dial 1 | Dial 2 | Sett. 1 Sett. 2 Avg. | 11| Dial 2| sett. 1] sett. 2| AY9-
Load Sett. Sett.
Reading
kglem® | ton |[kglem*] mm | mm | mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 | 9 8.47 0 0 0 8 7.4 0 0 1.035

20.000 | 1.186 | 0.420 | 8.870 ] 8.380 | 0.130 | 0.090 [ 0.110 ] 7.860 | 7.310 | 1.140 | 1.160 | 1.150
40.000 | 2.346 | 0.830 | 8.740 | 8.300 | 0.260 | 0.170 | 0.215 ] 7.740 | 7.200 | 1.260 | 1.270 | 1.265
60.000 | 3532 | 1.250 | 8.610 | 8.270 | 0.390 | 0.200 | 0.295 | 7.630 | 7.120 | 1.370 | 1.350 | 1.360
80.000 | 4.719 | 1.670 | 8.500 | 8.190 | 0.500 | 0.280 | 0.390 § 7.510 | 7.050 | 1.490 | 1.420 | 1.455
100.000 | 5.878 | 2.080 § 8.350 | 8.110 | 0.650 [ 0.360 [ 0.505 ] 7.400 | 6.970 | 1.600 | 1.500 | 1.550

Plate Bearing Test
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Tested By
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Plate Load Test Results
Report No. 2023/M/2005-039

CLIENT: Y gliall an I 48 (e AS Date : 8/7/2023
PROJECT: A5 g8 - Cpalel) - o pusd]  oibs g Sl) jal) Test Place.: Sub-ballast

St. 433+550 : 433+575

Test No. 1 Test No. 2
Pressure
Gauge | "t | stress | Dial 1 | Dial 2| sett. 1| sett. 2| A€ | Dial 1 | Dial 2 | Sett. 1| sett. 2| AV
. Load Sett. Sett.
Reading
kgicm® | ton |kglem® mm | mm [ mm | mm | mm | mm | mm [ mm | mm | mm
0 0 0 10 | 9.45 | O 0 0 10 | 9.39 0 0 0.03
50000 | 1.186 ] 0.420 ] 9.830 | 9.35C [ 0.170 | 0.100 | 0.135 | 9.850 | 9.300 | 0.150 | 0.150 | 0.150
20.000 | 2346 | 0.830 | 9.700 | 9.30c [ 0.300 [ 0.150 [ 0.225 [ 9.720 | 9.220 | 0.280 | 0.230 | 0.255

60.000 | 3.532 | 1.250 | 9.580 | 9.24C | 0.420 | 0.210 | 0.315 ] 9.600 | 9.150 | 0.400 | 0.300 | 0.350
80.000 | 4.719 | 1.670 | 9.580 | 9.16C | 0.420 [ 0.290 | 0.355 | 9.460 | 9.090 | 0.540 | 0.360 | 0.450
100.000 | 5.878 | 2.080 | 9.470 | 9.07C | 0.530 | 0.380 | 0.455 | 9.330 | 9.010 | 0.670 | 0.440 | 0.555

Plate Bearing Test
Pressure (kg/cm?)
0.1 1 10
0 [ I | - |
0.1 .
E o2 m‘\‘zx l.
& ™
T 03 NN 4
G .
3 ‘\\ !
K LN 1
= 0.4 N
3 | >
0.5 +— | \%ﬂ I
0.6 : =l : il . il
Ev1 2666 Kg/cm®
Ev2 1891 Kglem®
Ev2/Evl  0.709
Tested By Approved
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Plate Load Test Results
Keport No. 2023/M/2005-040

CLIENT: SY plhall s M) 8 ot 48 Date : 8/7/2023

PROJECT: A gh - ppalel] - pot pesd) iy I LB Test Place.: Sub-ballast
St. 433+575 : 433+600

Test No. 1 Test No. 2
Pressure
Gauge | At | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| 2V | pial 1 | Dial 2 | sett. 1] sett. 2| AYS"
: Load Sett. Sett.
Reading
kg/em* | ton |kelem*]l mm [ mm | mm | mm | mm | mm | mm | mm | mm | mm
0 0 0 9 8.62 0 0 0 8 7.47 1] 0 [1.075

20.000 | 1.186 | 0.420 | 8.840 [ 8500 [ 0.160 [ 0.120 [ 0.140 | 7.830 [ 7400 ] 1.170 [ 1.220 | 1.195
40.000 | 2.346 | 0.830 | 8.700 | 8.390 | 0.300 | 0.230 [ 0.265 | 7.710 | 7.330 | 1.290 | 1.290 | 1.290
60.000 | 3.532 | 1.250 | 8.610 [ 8.260 [ 0.390 | 0.360 | 0.375 ] 7.550 [ 7.250 | 1.450 | 1.370 | 1.410
80.000 | 4.719 | 1.670 | 8.490 | 8.190 [ 0.510 | 0.430 | 0.470 | 7.430 | 7.180 | 1.570 | 1.440 | 1.505
100.000 | 5.878 | 2.080 || 8.380 | 8.140 | 0.620 | 0.480 | 0.550 ] 7.300 | 7.110 | 1.700 | 1.510 | 1.605

Plate Bearing Test
Pressure (kg/cni)
0.1 1 10
0 [
0.2 =N
04 +— <
-g 0.6 \ﬁ
g ‘ |
= 08 |
S .
Q 1 4 ; E———| | —— |
E ]
Q) l -
= 12 - - .
$ 14 B
o 1 - |
16 — E\‘“\Tﬂ |
Ev1 1819 Kglcm®
Ev2 1766 Kglcm?®
Ev2/Evl  0.971
Tested By Approved
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Plate Load Test Results

Report No, 2023/M/2005-041

CLIENT: SY plhall as ) 18 o 48 i Date :  8/7/2023
PROJECT: A pd - Cpale) - ag id] il g Sl) LB Test Place.: Sub-ballast

St. 433+600 : 433+625

Test No. 1 Test No. 2
Pressure
Gauge | 2t | stress | Dial 1 | Dial 2 | sett. 1| sett. 2| AY% | Diat 1| Dial 2 | Sett. 1| sett. 2| AV
Load Sett. Sett.
Reading
kglcm® | ton |[kalem®| mm | mm [ mm [ mm [ mm | mm | mm | mm [ mm | mm
[1] 0 0 10 947 0 0 0 9 8.46 0 0 1.005

20.000 | 1.186 [ 0.420 | 9.830 | 9.380 | 0.170 | 0.080 | 0.130 § 8.850 | 8.370 | 1.150 | 1.100 | 1.125
40.000 | 2.346 | 0.830 § 9.700 | 9.300 | 0.300 | 0.170 | 0.235 § 8.700 | 8.300 | 1.300 | 1.170 | 1.235
60.000 | 3.532 | 1.250 § 9.580 | 9.220 | 0.410 | 0.250 | 0.330 § 8.610 | 8.230 | 1.380 | 1.240 [ 1.315

80.000 | 4.719 | 1.670 §j 9.500 | 9.150 | 0.500 | 0.320 | 0.410 § 8.490 | 8.170 | 1.510 [ 1.300 | 1.405
100.000 | 5.878 | 2.080 | 9.400 | 9.070 | 0.600 | 0.400 | 0.500 §j 8.400 | 8.100 | 1.600 | 1.370 | 1.485

Plate Bearing Test
Pressure (kg/crm?P)
0.1 1 10
0 ' T =
i |
0.2 B
L . | | = |
E 06 +—— I ]
My ! |
& 08 +———7— |
E I |
_5.3 I
3 12 =
& ;
1.4 i
1 6 e
Ev1 2092 Kglem®
Ev2 2151 Kglem?
Ev2/Ev1  1.028
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-042

CLIENT: SY gliall has Jlf 18 ptues A ik Date : 8/7/2023
PROJECT: Aol - Cpalel - oy el iy g Sl LB Test Place.: Sub-ballast
St. 4334625 : 433+650

Test No. 1 Test No. 2
Pressure
Gauge | A | stress | Dial 1 | Dial 2 | Sett. 1|sett. 2| 2¥9" | Dial 1 | Dial 2 | Sett. 1| Sett. 2| A9
Reading | ~°% Sett. Sett.

kglem® | ton |kglem®l mm [ mm | mm | mm | mm | mm [ mm | mm [ mm | mm
0 0 0 8 7.42 0 0 0 T 6.4 0 0 1.01
20.000 | 1.186 | 0.420 § 7.850 | 7.330 | 0.150 | 0.090 | 0.120 | 6.860 | 6.300 | 1.140 | 1.120 | 1.130
40.000 | 2.346 | 0.830 | 7.700 | 7.240 | 0.300 | 0.180 | 0.240 ) 6.760 | 6.230 | 1.240 | 1.190 | 1.215
60.000 | 3.532 | 1.250 § 7.560 | 7.160 | 0.440 | 0.260 | 0.350 | 6.700 | 6.140 | 1.300 | 1.280 | 1.290
80.000 | 4.719 | 1.670 § 7470 | 7.120 | 0.530 | 0.300 | 0.415 ] 6.610 | 6.060 | 1.390 | 1.360 | 1.375
100.000 | 5.878 | 2.080 § 7.360 | 7.040 | 0.640 | 0.380 | 0.510 | 6.500 | 5.970 | 1.500 | 1.450 [ 1.475

Plate Bearing Test
Pressure (kg/cm¥)
0.1 1 10
0 | | | I
0.2 - N | — - T
F ™ R B R -;
hd |
g o086
g
Q 0.8 T
E ] | 2
3 ~
g 12+ R I |
1.4 === i i - . | E
|
Ev1 2052 Kgicm?
Ev2 2276 Kg/cm?
Ev2/Ev1 _ 1.109
Tested By Approved
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Plate Load Test Results
Report No. 2023/M/2005-043

CLIENT: Y glall Sas gl 48 o duan 4 Date : 8/7/2023
PROJECT: ASpd - Cpaled) - &y pead] At g bl Test Place.: Sub-ballast
St. 433+650 : 433+675

Test No. 1 _ Test No. 2
Pressure
Gauge | A | stress | Dial 1| Dial 2 | sett. 1| sett. 2| 29 | Dial 1 | Dial 2 | Sett. 1| Sett. 2 A
- Load Sett. Sett.
Reading
kglcm® | ton [kalem*y mm | mm [ mm [ mm | mm | mm [ mm | mm | mm [ mm
0 0 0 10 9.48 0 0 0 9 | 843 0 0 1.025

[20.000 | 1.186 | 0.420 ] 9.870 | 9.380 [ 0.130 | 0.100 | 0.115 | 8.860 | 8.340 [ 1.140 | 1.140 | 1.140
40.000 | 2.346 | 0.830 | 9.750 | 9.300 | 0.250 | 0.180 | 0.215 | 8.740 | 8.250 | 1.260 | 1.230 | 1.245
60,000 | 3.532 | 1.250 | 9.650 | 9.220 | 0.350 | 0.260 | 0.305 | 8.610 | 8.140 | 1.390 | 1.340 | 1.365

80.000 | 4.719 | 1.670 | 9.540 | 9.150 | 0.460 | 0,330 | 0.395 | 8.500 | 8.080 | 1.500 | 1.400 | 1.450
100.000 | 5.878 | 2.080 | 9.430 | 9.090 | 0.570 | 0.390 | 0.480 | 8.380 | 8.010 | 1.620 | 1.470 | 1.545

Plate Bearing Test
Pressure (kg/cm?®)
0.1 1 10
0 T |
. 1 ‘ !
0.2 — —o] ;
S W, TR _ |
\- 1
® 0.8 S e g |
L 1 o nale [ |
g _r
S B . o SR R B |
% N | T | |
U) ‘I .4 e e IS 'I {
1.6 - ! t
[ Qs — )V - S el li= o R SO e Vi
Ev1 2064 Kglem?
Ev2 1829 Kglcm®
Ev2/Ev1  0.886
Tested By Approved
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20223/M/2005-01 a8, i

YOy Yy zagush ol N sl aa i) aee (5au AS 4 s Jaaad) ool
Y - Clisml) s TRV e RV g A rAatand) ol
Sub ballast gl . A8 g8 m pralal)

Jianll 530 e 4gllay il

St. 432+600 : St. 434+600

2351-121-2023-11-23 11:22:03 - 001 - 025 - 3

Y.
Yad) Als
St. 432+600 : St. 434+600
Yty
Yad dle
JLaad

POVYATYW . YOVYAOYY - FOTAVIAT oV YVIF & folili FOVY N1 aY 1 QS YA 1 o yaam 8 VYY) 1 )y
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California Bearing Ratio
2023/M/2005-01 sy s s

Client Name: C¥pllall syl L6 oo s 50 Test Date: 01/03/2023
Project Name: Gl g S| Uadl] Specimen Type : Sub ballast
1 gl — dSo — cpalel] St. 432+600 : St. 434+600 153, Lie
- Sl e Adgtuia ol g8 Jasll JiB (e B3 gall Al S Lo J el (Al il 5 Jrand) BAE) o dlay L)
.4' !(A) Molding Moisture Contest
e Specimen Name: 1 1 1 Specimen Name: 1 2 3
Jean Ne. 1 Mold Vol. cm® 2208
JJ|A. Mass, Wet Soil +can, g 450 |Mass of sample, Mold g 13344
ce|[B- Mass, Dry Soil + can, g 425 [Mass of Mold 9 8458
Hlc. Mass Moisture (A-B) 25 Mass of sample g 4886
y|D. Mass Can g 100 Unite Wet Mass gfem® 2.21
—[E. Mass of Dry Soil (B-D) 325 Percent Moisture % 7.69
cr{[F_%Moisture ((C/E*100) | 7.69 Unite Dry Mass glom’ 2.05
) S —
= -
" _ TestNo., 1 TostNo. 2 TestNo. 3
&lPenetration| Molded | TESTED / Molded  / TESTED |/ Molded  / TESTED /
('Iﬂ mm Total Unit Corr. % Total Unit Corr. % Total Unit Corr. %
— Load kg [-0ad (k/em?) | Load Kiem' CBR Loadkg [Load (Kiom?) [Load Wem’ | GBR | Loadkg | Lead (em?) | Load Kicm' CBR
— 0 0 0.00
: 0.64 140 | 7.23
ol 127 352 | 18.19
o 1.9 527 | 27.23
2.54 792 | 40.92 59.31
3.81 1264 | 65.31
5.08 1756 | 90.73 88.09
7.62 2521 | 130.26 4
[ Swell
140 -
Specimen Name: 1 120
Mold No. 1
Final Hight mm 6.21 T
Initial Height mm 6.20 3
Difference mm 0.01 E
Sample Length mm | 125.00 ]
Percent Swell % 0,01
Test No. 1 s
Blows Per Layer 10 mm“‘;n — "

_

Tested By

POV YATYY - FOVYAOFY _¥OTAVIAT . FoV. VVIY ‘;,,;,,.\E‘“mv.ﬁ

®arch &

— 7
FTATLuslE YA £ a pmam 53 YY) 2 oty gy

E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.0.Box: 38 Fax: 35736601 Tel.: 35707713 - 35687696 - 35728532 - 35728623
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California Bearing Ratio
2023/M/2005-01 #8, _n&

Client Name: CYgliall Gaad Lo sl 4S5 Test Date: 01/03/2023
Project Name: &l gt il Specimen Type : Sub ballast
1 gl — daf — Sualel) St. 4324600 : St. 434+600 *aL e
- LISl e Al g 3l ¢ g0 Sandl BB (m B gl Aigal i gl Jguanll o5 (A ity pand) Sal) canaa Aty il
~[(A) Molding Moisture Contest
|Specimen Name: I 1 1 Specimen Name: 1 2 3
1
—{|Can No. 1 [Mold Vol. Cm’® 2208
A, Mass, Wet Soil +can, g 425 IMass of sample, Mold g 13328
d'.."B. Mass, Dry Soil + can, g 402 IMass of Mold g 8458
Flc. Mass Moisture (A-B) 23 [Mass of sample g 4870
alD. Mass Can g 100 Unite Wet Mass glem’ 2.21
—J[E. Mass of Dry Soil (8-D) 302 Percent Moisture % 7.62
ﬂ@mmsturﬂ ((C/E*100) 7.62 Unite Dry Mass gfc:r'na 2.05
2 — —_—
————— ———————
;j' | Test No. 1 Test No. 2 TestNo. 3
ﬁenetrat]on Molded / TESTED [/ Molded / TESTED [/ Molded / TESTED [/
N__mm Total |  Unit Corr. % Tolal Unit Gorr. % Total Unit Corr. %
- Load kg [-0ad (Kiem®} | Load Klom! CBR Loadkg  [Loed (iem?) [Load iom? | GBR | Loadkg | Loed (Kiem®) | Load Kiom? CBR
— 0 0 0.00
: 0.64 140 | 7.23
c“: 1.27 361 18.65
N 190 542 | 28.01
2.54 788 40.72 59.01
3.81 1268 | 65.52
5.08 1743 | 90.06 87.44
7.62 =2479 128.09 i Y =]
Swell
140
Specimen Name: 1
[Mold No. 1
[IFinal Hight mm 3.87 T
ST o
[linitial Height mm 3.86 C;
[[Difference mm 0.01 =1
||Sample Length mm | 125.00 5
[Percent Swell % 0.01
Test No. 1
|[Blows Per Layer 56
Tested By

gt =83 VYY) gl
E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.O.Box: 38 Fax: 35796601 Tel.: 35707713 - 35687696 - 35728532- 35728623
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Atarall | giSg p Auady u\a Mhsu.a.aﬁ x| EY
2023/M/2005-01 p2, A5

AER A YA AR PPl Y gliall cpaa ) e ga AS S tdsand) acid
Sub ballast : 45 g o el (il gt Ul rdaband] aud
Y - - - - A
. pea YAVY ) aaa W&Lha.ﬁﬁ-ugah.'l'l
e Gy i,
S St. 432+600 : St. 434+600 a2, e
2 Srand] 3018) i Audlag cililuall
c T TR -
S || 9 6 3 %  uilcaa) plal 4....“"
0 1 - [}
2 || 11431 11395 11132 s Alal) 5 &Y u.u"
(o]
= 6395 6395 6395 = A uu"
g 5036 5000 4737 s Al L w.ﬂ
@ 2.38 2.37 2.24
& 400 400 400 o> Gkl dis UJJ"
= 375 380 391 ax (Rlally Cidatl sy Aie u.u"
= - % 9 = Lokl 0
']
& 100 100 100 a> okl w"
275 280 291 o ddly L)) u.u"
9.09 7.14 3.09 % P
2.19 2.21 2.18 afaa Adlad) aslis)
2.22
2.2
2.2l
ge2o
52.20
=2.19
32.19
2.18
2.8 11
2.17
____/’——-1-5‘::- —\ = J}
~ RS A p
FOVYATY M. FOVYAOYY . FOTAVTAT - POV VVAY X%\?M“ YA Gua e 832 YA 1 ol al)
E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.0.Box: 36-Eax: 35736601 Tel.: 35707713 - 35687696 -35728532- 35728623
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2023/M/2005-02 p& A

AR A JARE TP Y gBall cpas i) e g AS G rdpand) il
Sub ballast : 4 g4 ol (Al gttt rdtaal) ol
Yeu.uYH\':tr\lliHﬁa. '1&1.3:3-35_95-03411.“

St. 432+600 : St. 434+600 Y8, Lic

Jrant) 5a18) i Agllay calilaall

9 6 3 % il glall
11432 11404 11122 A Al g QA @)
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5037 5009 4727 PES abisall Aladl ¢y
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Un'l\i'?‘q""'g
Los Angles Abrasion (AASHTO T96)
2023/M/2005-01 &, s

Client Name: Y glhall (pas ) 4 g A5 s Test Date: 01/03/2023
Project Name: el bt pgeSlf Specimen type: ‘Sub ballast
T plhd. dSg- Jpakel St. 432+600 : St. 434+600 151, Lie
(o
)

g LS e Dl stean ol 9 Jranl) S e B3 gal) Aall Jidi gl Jguanl) o 1) ililllg Jpand 3] i dallay Gl
0 Test Class A B e D |
S Abrasive Charge (No. of Spheres) 12 11 8 6 |
C? Sieves
3 Passing Retained Sample Mass
IS mm__ (alt.) mm  (alt) g
— 375 (112in) | 25.0 (1in.) 1250
m. 25.0 (1in.) 19.0  (3/4in.) 1250
= 19.0 (3/4in.) 12.5 (1/2in.) 1250 2500
g' 12,6 (1/2in.) 9.50 (3/8in.) 1250 2500
= 9.50 (3/8in.) 6.35 (1/4in.) 2500
A 6.35 (1/4in.) 4.75 (No.4) 2500
5 475 (No.4) 2.36 (No.8) 5000 |l
A Total il | sopof WAEEEE5000" | [ 5000 5000 |
g

Total Class (A)

Mass of Sample before Test g = 5000

Mass of Sample retained on 1.70mm(No.12) g = 3724

Los Angles Wear = ((6000-Mass Ret.) /5000)X100 % = 25.52

Tested By Approved

PONYATYF . YOVYAORY S FOTAVTIAT . POV YVIT 1 Saili FOVYTT 0 1 Sl YA 1 Qe uaa=dim VYY) 1 gy aly
E-mail: info@drtpc.org Mail: 12211Giza - Egypt P.O.Box: 38 Fax: 35736601 Tel.: 35707713 - 35687696 -35728532-35728623
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Los Angles Abrasion (AASHTO T96)
2023/M/2005-02 & s i

Client Name: Y gliall cpaa il a5 (g s AS pid Test Date: 01/03/2023
Project Name:; ot il gl g} _fLlail Specimen type: 'Sub ballast
T Ui dSgin Cpakl] St. 4324600 : St. 434+600 Tai, 4ic

LSl e Al gicne sl gt aanll G G B gl Aipall Jiad Lgple Jpaanll o3 0 giliilly Jyand) B8] cn Allay UL

Test Class A B C D
Abrasive Charge (No. of Spheres) 12 11 8 6
Sieves
Passing Retained Sample Mass
mm (alt.) mm (alt.) g
375 (11/2in) | 25.0 (1in.) 1250
25.0 (1in.) 19.0 (3/4in.) 1250
19.0 (3/4in.) 12.5 (1/2in.) 1250 2500
12.5 (1/2in.) 9.50 (3/8in.) 1250 2500
9.50 (3/8in.) 6.35 (1/4in.) 2500
6.35 (1/4in.) 4.75 (No.4) 2500
475 (No.4) 2.36 (No.8) 5000 |
. Total — 5000 5000 5000 5000 ||
Total Class (A)
Mass of Sample before Test g = 5000
Mass of Sample retained on 1.70mm(No.12) g = 3701
Los Angles Wear = ((5000-Mass Ret.) /5000)X100 % = 25.98
Tested By Approved

L
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